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LHE NP45 3.7V 700mAh 2. 6Wh

Name of Sample LITHIUM ION BATTERY PACK NP45 3.7V 700mAh 2. 6Wh

Sample No.

G T FID HRA
Consignor Fuji Electronics (Shenzhen) CO.,Ltd.
4 R AT = YD A PR A H]

Fuji Electronics(Shenzhen) Co., Ltd.
Ik AR (CGETER IS 1)
Test method

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”

| 54
¥ ou 4 #R: Chinese
3= L
English

PR (T fal S E R )
Criterion .f/
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” H}a* -
# au AL 6 Y s S % [
Appearance black plastics cement shell f==

<

b T4
Foe it H 1 9011-01-17 AR B K 2011-01-17 ~ 2011-02-24
Accepted Date Test Date

wawg |00 . F BRSO 4R it SN R
R Altitude Slmulatlon Thermal test, Vibration, Shock External short

Test Iltems circult, Impact, Overcharge

SERTHE 28 UN3S. 3Tkl , #a il &h B 54
The sample has passed the test items of UN3S8. 3.

Conclusion

A28 H B (Date) 2011-02-24

- /
&
Comment el L N
PLAVE N i DVTAN
Fie it BN \ ¥R B 4 Ly
| 1D gl | 518105
Consignor | N T C
Address e b | Post Code
-'J-ﬁ_:.:_ kr H’*'@.;j § r .;_.’ ‘_:"@‘L 4 ‘f\ /
2 <y "B S
3 g L .3 L U ,2 ﬁﬁ
Approver: | 'W/] Checker: -’0 ~7 . Compller

A |
Title: A S TR (Vice chief engineer)
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I8 B L AR
Name of Test
ltems

el BE B

Altitude
simulation

HERRIATEEHT
Standard requirement or The
Clause Number of Standard

RO COCT1E 16 S Pas 58 (f 2y
+ WK AARET MY (5th) (UF | WH#R 1
miFR: UG AR AET- M) 38. 3 ik | See Appendix 1
T. 1
UN Manual of Tests and
Criteria Section (5th) 38.3
Test T. 1

= T-MF(5th) 38.3 %
T. 2
UN Manual of Tests and
Criteria Section (5th) 38. 3
Test T. 2
RAG FARAE T (5th) 38.3 A
T.3
UN Manual of Tests and
Criteria Section (5th) 38.3
Test T.3

F M| &k R
Test Result

AR 44

Conclusion

PN o S

PR,
Thermal test

: )
Vibration

WHFE 2

See Appendix

WHsE 3
See Appendix

‘ G AbRHE T (5th) 38.3 k% |
4 My 1.4 IR % 4
Shock UN Manual of Tests and See Appendix ot /
Criteria Section (5th) 38.3 Passed
Test T. 4
A0 AR HET-E (5th) 38.3 R4
. i 15 W% 5 .
External short UN Manual of Tests and See Appendix 5 /
¢ircuit Criteria Section (5th) 38. 3 Passed
Test T.5
WG A PRAET-IF (5th) 38.3 R |
i T.6 MR 6
Impact UN Manual of Tests and See Appendix e /
Criteria Section (5th) 38.3 Passed
Test T.6
WA AR E-T-HF (5th) 38.3 X%
; 70 1.7 WHER 7
Overcharge UN Manual of Tests and See Appendix
Criteria Section (5th) 38.3
AP H
This space
intentionally
left blank

INER T 1 15°C-20°C : IR IERE R - /%

Test Environment
Condition

Ambient temperature:15°C-20°C;Ambient humidity:/%

KA | /
. Test ltem
2 LB I — o
Condition Subcontracted Name Post Code

Laboratory b, 1k y 75 y
- o Address Tel

a j'
i

g\ .2> 7!
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rio AR B 4 AR

Na_m_e_(’_f Test Items Altitude smulatlon

RIS A] Before 1%,,1}_‘}}‘ After

RE | FREE F 34
OCV Mass OCV

v - o1 | 1000
s | au | | e 100,00
2 [T R

2. 0066
2. 0350

= AR A

Residual
OCV

15. 2974 100. 00

004 1CYCym e, | 15. 0373

005 S50CYCys HE | 14. 9464
SOCYC{WaLH 14. 9674

10. 0969

50CYCimHL | 15. 0355

100. 00

100. 00

Qo
72
W

100. 00

100. 00

-
-
g
o
-
D
—
&
FF
1__,

100. 00

cH
&

. TR

cH
e
P

&iE: LR V-RA D-MR R-A F-2K 0-AER. LA,
kﬂ
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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) 2RI H L AR TR

Name of Test [tems Thermal test

KB After

A RERE | FAEE HRE
Sample RE |FRREE JRE ¥ @, /& | Mass Loss
Status Mass OCV Mass OCV
/g /V /g /V

£ii: LR V-RA D-MR4K R-2E F-2K 0-A#k. LRA. LBAK. LHEK. L&
Koo
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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A5 .| RBFELH | R
No. Name of Test [tems Vibration
P P Y o [y

Sample No. | Sample JRZE A Y23 AR Y3 Residual

Status Mass OCV OCV
AV

4. 12

Mass L.oss

OCV
/%

Yo

001

I.

15. 0992 100. 00

002 1CYCyi Hy, 15. 1610 4. 11 100. 00

003 1ICYCiw H, | 15. 2936 4. 13 15. 2940 4.13 100. 00

LI 7

004 1CYCyHi Hy,

15. 0336 4. 13 15. 0341 4. 13 100. 00

005 50CYCym

LA
rs

1| 14. 9424 4. 10 14. 9426 4. 10 100. 00

S0CYCimi Hi| 14. 9633 4. 10 14. 9640 4. 10 100. 00

008

007

100. 00

50CYCym | 15. 0527 4.11 15. 0534 4. 11

100. 00

15. 0312 4, 12 15. 0320 4. 12

&iE: -k V-BA D-FR R- A F-2K 0-ARA. LRA. LHKR., LEEK. AL
s
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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5 ISR B 4 AR Mt
4 .
No. Name of Test [tems Shock

P 4d )k

Residual

P,

R T w [k = J3&-%, JE | Mass Loss
Mass OCV Mass OCV
/g /V /g /V
L 12

4. 10 |

Froubh5 (Hanik A
Sample
Status

OCV
/%

99. 76

100. 00

19. 2940 99. 76

100. 00

100. 00

14. 9647

4. 10 100. 00

99. 76

4. 10
11

15.0320 | 4

99. 76

&iE: L-#R V-RA DMK R-25 F-& K 0-AkE. LRA. AR, R, AL
Ko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

| =
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5 ISR B 4 AR AR
Name of Test [tems External short circuit

oo R BRBRE 4B

Max. External Temperature

o KA

Sample Status

Other Event

50CYC 1

(-

28. 3

oy
oo
O

N - £

i D-MEAR R-BK F-®= K 0-AMik, RAAK. LK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Name of Test Items Impact

AT R

B 2K A Hoahk @R &GiRE

Max. External Temperature

ot
Sample No.

011

Sample Status Other Event

010

012

013

014

015

016

017

018 ICYC 50%75 1z (0/)

&i: D-MRAR F-A K 0-LfIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

e\t K !
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Io-IN B & AR 1 75 B
Name of Test [tems Overcharge

FARIL %

Other Event

5
No.

-]

#ouda 5 ok A
Sample No. Sample Status

019

020

021

022

023

024 50CYCyH 1

025 50CYCy Hh,

026

|
© | O | O

FiE: D-fRIR F— K O0-FMik. g K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

Ii..__
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